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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG052301A

Conducted Spurious Emission

LTE Band 17 / 5SMHz
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725,000 MHz 1.000 GHz 100.000 kHz 977.06044 MHz -58.,06 dBm -45,06 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.14835 MHz -58,38 dBm -45,38 dB
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30.000 MHz 630.000 MHz 100.000 kHz 614.63268 MHz -59.04 dBm -46.04 dB 30,000 MHz 630.000 MHz 100.000 kHz 626.17651 MHz -59.06 dBm -46.06 dB
725.000 MHz 1.000 GHz 100.000 kHz 949.86264 MHz -58.11 dBm -45.11 dB 725,000 MHz 1,000 GHz 100.000 kHz 9681.19132 MHz -57,93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41565 GHz -45.58 dBm -32,58 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41565 GHz -45.71 dBm -32.71 d8
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LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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725,000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -58.11 dBm -45,11 dB 725,000 MHz 1,000 GHz 100.000 kHz 964.97253 MHz -58,19 dBm -45,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43164 GHz -47.22 dBm -34.22 dB
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30.000 MHz 630.000 MHz 100.000 kHz 626.50675 MHz -58.87 dBm -45.87 dB 30,000 MHz 630.000 MHz 100.000 kHz 625.84708 MHz -59.05 dBm -46.05 dB
725.000 MHz 1.000 GHz 100.000 kHz 954.25824 MHz -58.18 dBm -45.18 dB 725,000 MHz 1,000 GHz 100.000 kHz 963.04945 MHz -58.26 dBm -45.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.57 dBm -31.57 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.40965 GHz -45.26 dBm -32.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -42,92 dBm -29.92 dB 3.000 GHz 7,000 GHz 1.000 MHz 65.93326 GHz -43.11 dBm -30.11 dB
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LTE Band 17 / 10MHz
Middle Channel / QPSK Middle Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -58.90 dBm -45.90 dB 30,000 MHz 690.000 MHz 100.000 kHz 625.18741 MHz -58.79 dBm -45.79 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.63187 MHz -58.12 dBm -45.12 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.43407 MHz -58.05 dBm -45.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41215 GHz -43.51 dBm -30.51 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41165 GHz -44.95 dBm -31.95 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42.90 dBm -29.90 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92326 GHz -43,13 dBm -30.13 dB
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30.000 MHz 630.000 MHz 100.000 kHz 633.10345 MHz -58.64 dBm -45.64 dB 30,000 MHz 630.000 MHz 100.000 kHz 627.49625 MHz -58.90 dBm -45.90 dB
725.000 MHz 1.000 GHz 100.000 kHz 947.11538 MHz -58.21 dBm -45.21 dB 725,000 MHz 1,000 GHz 100.000 kHz 928.98352 MHz -58.19 dBm -45.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51237 GHz -47.11 dBm -34.11 0B 1.000 GHz 3,000 GHz 1.000 MHz 2.07076 GHz -47.08 dBm -34.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -43.03 dBm -30.03 dB 3.000 GHz 7,000 GHz 1.000 MHz £.99425 GHz -43.17 dBm -30.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95476 GHz -43.19 dBm -30.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.94126 GHz -43.22 dBm -30.22 dB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0258
40 Normal Voltage 0.0239
30 Normal Voltage 0.0246
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0189
0 Normal Voltage 0.0252

-10 Normal Voltage 0.0289 PASS
-20 Normal Voltage 0.0185
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0224
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.41 5.39 8.46 8.43
Middle CH 7.22 8.46 5.10 5.83 PASS
Highest CH 7.16 8.35 8.43 4,78
TEL : 886-3-327-3456 Page Number . A25-1 of 39

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25/ 20MHz / QPSK
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | |

Trace 1 | -3574 dbm 2513 dbm 1061 GB 3.68 dB ©.70 dB E.41 dB 5.59 dB Trace 1 | 19.06 bm 24,67 dbm 5.73 dB 2.90 dB 4.55 db
L B
L I J GRS vt L I J

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,60 d&

Spectum | =

Ref Level 30.00 dém  Offset 11,60 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
a —~
00 ¥
1E-
b
g b
b
1 B
1 !
CF 1.88 GHz ean Pvir + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 16,67 cbm 24,27 dbm 7.40 dB 4.43 db 6.17 dB Trace 1 | 1561 cBm 2516 dbm 9.55 dB 5.04 d8 7.51d8 B.45 dB 9.42 dB
—_— B —
L JL J L JL ] BRRREEEE e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,60 d& Ref Level 30.00 dém  Offset 11.60 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view @153 view
=L
o =
S
0. 0. S
1E- 1E-
g N
1€ ¢ 1€ e
kY iy
| A
1 1
#
CF 1.905 GHz i ean Pvir + 20.00 dB CF 1.905 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 17.11 cbm 24,49 dbm 7.38 dB 4.26 db ©.36 dB 7.16 dB 7.36 dB Trace 1 [ -3575 dbm 24,77 dbm _ 10.99 oB 3.58 dB 5.54 dB 8.35 db 5.51 dB
—_— S —
L JL J CERRREE ] L JL ] [ [TTT e
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,60 d& Ref Level 30.00 dém  Offset 11,60 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
=L L
: \\ :
™
00 00
1E- 164
L A ) l
1 c 1 =
5
. N
) A
CF 1.86 GHz ean Pvir + 20.00 dB CF 1.86 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | -3574 dbm  -25.05 dbm _ 10.50 oB 3.68 dB ©.70 dB B.46 0B 5.59 dB Trace 1 | -35.96 dbm 25,31 dbm _ 10.54 GB 3.58 dB 5.57 dB B.43 dB 9.74 OB
L — S —
L JL J AR L J1 )| | CEERERE

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,60 d& Ref Level 30.00 dém  Offset 11,60 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
o
00 - 00 -
| T
i b .
1E ) 1E !
= = ks
i b 5
\L \ N
1 |‘ 1 ]
CF 1.88 GHz i ean Pvir + 20.00 dB CF 1.88 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,10 cBm 24,65 dbm 5.55 dB 2.67 dB 4.49 db .54 OB Trace 1 | 17.16 cBbm 23,43 dbm 5.25 dB 3.57 db 5.07 dB 5.83 dB 5.20 dB
B S —
L JL J AR L J1 )| BRRREEEE e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,60 d& Ref Level 30.00 dém  Offset 11,60 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
T -
o =
RN e
RN
ot
0. 0.
\\ Y s
, i
1E- 1E-
N, ] 6
1 > 1 \‘
h b
4 5 '
1 .\l 1 ‘
CF 1.905 GHz i ean Pvir + 20.00 dB CF 1.905 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 [ -3575 dbm  -25.0LdBm  10.73 GB 3.65 dB ©.70 dB 5.63 dB Trace 1 | 1815 cbm 23,14 dbm 4.99 db 2.78 dB 4.23 dB 4.78 dB 4.99 0B
B S —
L JL J [ CEEREEE N L J1 )| | CEERERE
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.27 1.25 1.47 1.36 1.45 1.36 1.82 1.74 1.89 1.59 1.88 1.68
Middle CH 1.35 1.31 141 1.46 1.34 1.40 1.84 1.72 1.86 1.89 1.88 1.64
Highest CH 1.30 1.20 1.46 1.35 1.31 1.40 1.82 1.58 1.86 1.71 1.76 1.72
TEL : 886-3-327-3456 Page Number : A25-4 of 39
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.50 ABm ™Il 12.45 dBm|
1.85113360 GHz
= ndB 26.00 dB « ML ndB
By, 1269900000 MHz hd = v 1250300000 MHZ
10 d = ——— 10 d - - % »
] v a fatwbr 1457.7 T N N tatgor 1479.8
od 7 o ; T
- / .
104 04 11/
¥ 7
20 d 20 di
af [ A v, o
MMJ\ VY e oYY S\ S s T SV
v f 3 v —
R
40 d 40 d
50 df 50 di
60 d -60 db
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LBSL1336 GHz 13.58 dém ndB down 1.2659 MHz ML 1 1.8502357 GHz 12.45 dBm ndB down 12503 MHz
T1 1 1.8500483 GHz -12.40 dBm nds 26.00 d8 T1 1 1.850051 GHz -13.50 dém nds 26.00 da
T2 1 1 B513182 GHz -12.19 dém Q factor 1457.7 T2 1 1.8513014 GHz -13.58 dém Q factor 1479.8

L )i ]

J

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 11,60 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 12.54 dBm|
1.87998040 GHz
= ndB 26.00 dB @ m ndB 26.00 dB
f__ B 1345500000 MHz Bu 1.306300000 MHZ|
di _rn o Lo . -
o 7 o M W T\ 1297.4 n ARVl e 7O tacor 1439.2
o 0 df :
/ A -
-10 df -10 o %
20 d = 20 di
— T T et
ALY, A PP T e
- W T
40 d 40 d
50 df 50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LEE01231 GHz 13.35 dBm ndB down 1.3455 MHz ML 1.5759604 GHz 12.54 dBm ndB down 13063 MHz
TL 1 1.B793007 GHz -12,58 dam nds 26.00 dB TL L 1.8793259 GHz -13.30 dam nds 26.00 d&
T2 1 1 BEOG462 GHz -12.52 dém Q factor 1397.4 T2 1 1.8806322 GHz -13.59 dém Q factor 1439.2
L I ) - L I ] b

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.37 dBm) MiL1] 14.00 dBm)
1.91464690 GHz 1.91399790 GHz,
20 nddd 1 26.00 dB| 2 ndg 26.00 dB|
04 .1l Bt A 1297900000 MHz 04 h Py 1.200000000 MHz,
| PN oo \ 1475.2 T Y™ fdetor 1595.0)
| L
od 0
/ -
i T/ » .
-0 : -10 f' -
20d - A
~, Y, ~ s
. A N
a0 / ~ a W =0 T
L) d \;‘“
40 d -40d
50 df 50 d
-6 df -60 di
CF 1,9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 19146469 GHz 13.37 dam nd8 down 1.2979 MHz ML 1.0139979 GHz 14,39 dam nd8 down 1.2 WHz
T 1 19136483 GHz -12.71 dBm nd8 26.00 dB TL L 15137162 GHz -11.36 dam n 26,00 d8
T2 1 1.9149462 GHz -12.62 dém Q factor 1475.2 T2 1 1.9149182 GHz -11.59 dam Q factor 1595.0
—

L U J L JU J

TEL : 886-3-327-3456 Page Number 1 A25-5 of 39
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

J

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.60 dBm| ™Il 16.06 dBm|
1.85090060 GHz " 1.85061890 GHz
= S Y ndB 26.00 dB| « T ndB 26.00 dB)|
04 M i Bu 1.468500000 MHz 104 ~ B Bu 1360600000 MHZ]
I Q factor 12604 ‘\ Q factor 1360.1
/|
od - od
i2 T Nl
BUE 7 2l -10 di y fr
/ \ ) .
20 d - ~ Ay 20 di
Py, W 7 N
Yl ’ . |~
. o R - . / ™ m—
o \ -
Sy U] S~
-40d A | 40 d —
Ll =4 i\ i N
50 50 v
60 d -60 db
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB509008 GHz 16.88 dBm ndB down 14885 MHz ML 1 1.8506189 GHz 16.08 dBm ndB down 13606 MHz
TL 1 1.BS01394 GHz -9.04 dBm nds 26.00 dB TL L 1.8501573 GHz -9.66 dBm nds 26.00 d8&
L B516079 GHz -8.72 dBm Q factor 1260.4 T2 1 1.851518 GHz -9.54 dBm Q factor 1350.1
e

J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = pectrum =
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.10 dBm| ™Il 16.04 dBm|
M 1.87927470 GHz . 1.87886110 GHz
20 20
N ndB 26.00 dB| X ndB 26.00 dB|
10d al \ Buw 1.414600000 MHz| 0d M Buw 1.456500000 MHz|
\ q factor 1328.5] I q factor 1289.9|
od ‘ s o0d
1 f
BUE! - ¥ iod
[ A — -
20d : Lo 20 d !‘ .
e o
. ~ A |
E racw .
40 d —
B A A N ~
50 = -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LET92747 GHz 17.10 dBm ndB down 14146 MHz ML 1 1.5768611 GHz 16.04 dBm ndB down L4565 MHz
TL 1 1.B786753 GHz -9.22 dém ndé 26.00 dB TL 1 1.8786154 GHz -9.92 dém ndé 26.00 d8
T2 1 1 BEO0II GHz -9.31 dBm Q factor 1326.5 T2 1 1.8800719 GHz -9.88 dBm Q factor 1289.9
L J - \ J A
Date: 18 17 Date: 21

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il aBm| ™Il 16.41 dBm|
0 1" 1.91421930 GHz - s 1.91367380 GHz
o BT 26.00 dB| __ndB 26.00 dB|
04 A 1.462500000 MHZ, 104 el e 1.354600000 MH]
i Qfactor 1308.8 / Qfactor | 1412.7]
d i i 1
o \ ]
-tod T -10d
20 d - S — 20d —
Py M / \
a0 30 ]
R s N — -
-40 -40 df =
1
'
s o e
-60 df -60 di
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 19142193 GHz 17.22 dém ndB down 1.4825 MHz ML 1 1.5136738 GHz 16.41 dBm ndB down 13546 MHz
TL 1 19134101 GHz -9.19 dém ndé 26.00 dB TL 1 1.9134401 GHz -9.95 dém ndé 26.00 d8
T2 1 15148726 GHz -9.22 dBm Q factor 1306.5 T2 1 1.5147947 GHz -9.53 dBm Q factor 1412.7
L it ] ] L ] ]
17 Date: 21

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.26 dBm| ™Il 16.69 dBm|
11 1.85096200 GHz " 1.85057200 GHz
= ndB 26.00 dB « L ndB 26.00 dB
04 [ Bu 1.449000000 MHz 104 i N Bu 1.359000000 MHZ
] 1 Q factor 1277.9 [ Q factor 1362.1]
\
0 di 0 f
Tl i
BUE! “f -10d i
o b~ ~ \
20 d - 20 di
| =y 1 L2
-30 raac - pv=
~ RN 2
4t - \/
7 TV, )
50 d A R A :
VT T T per e
60 d -60 db
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB50962 GHz 18.26 dBm ndB down 1,445 MHz ML 1 1.850572 GHz 16.63 dBm ndB down 1,359 MHz
TL 1 1850082 GHz -7.58 d&m ndé 26.00 dB TL 1 1.850092 GHz -10.29 dém ndé 26.00 d8
T2 1 1851531 GHz -7.87 dBm Q factor 1277.8 T2 1 1.851451 GHz -9.09 dBm Q factor 1352.1
L ) L )i L

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 19.11 dBm| ™Il 16.50 dBm)
a1 ! 21200 G
0 1.87871100 GHz - " 1.87821200 GHz
e, ndB 26.00 dB X ndB 26.00 dB
04 | Bu 1.339000000 MHz 104 Yy Bu 1.390000000 MHZ|
1‘ Q factor 1403.4 \ Q factor 1342.9
od 1 0d |
4 i
-od -10d
20 - - VA 20 7
A / -,
o/ P
a0 s Ly 30 o
Y, \, |/ \
140 da AT -40 demy AW
AN V
S0 Y ad¥ e
ST T T o
-60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LETETIL GHz 19.11 dBm ndB down 1,335 MHz ML 1.676212 GHz 16.58 dBm ndB down 1,399 MHz
TL 1 1.877612 GHz -7.55 dBm ndé 26.00 dB TL 1 1.877572 GHz -9.86 dBm ndé 26.00 d8
T2 1 1578951 GHz -6.49 dBm Q factor 1403.4 T2 1 1.876971 GHz -9.25 dBm Q factor 1342.9
L I ) - ( It ] I

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L I

J

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
o att 0ds SWT 10 ps @ VBW 300 kHz  Mode Auta FFT o At a0de SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
Mi[i] 17.89 dbm) Mi[i] 16.26 dBm)
? 1.91435800 GHz i 1.91403800 GHz,
e mm’,\‘\/\uﬂﬂ.ﬂ 26.00 dB| & ndg ¥ 26.00 dB|
104 B 1.309000000 MHz 104 B 77 1.399000000 MHz
a fgetor 1462.9 Oh‘!ulur 1368.5
od ‘J o
-10d I X -10 d
/| /
20d FATA 20 di r/v
SV /
A /
30 — -30 7
P
-40 ) -40 df
v R 1~
d a\ JAV ALY S i
50, = e A
60 df -60 df
GF 1.9125 GHz 1001 pts Span 10.0 MHz GF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1914358 GHz 17.89 dBm nd@ down 1.309 MHz M1 1.914038 GHz 16.28 dBm nd@ down 1,399 MHZ
TL L 1.913559 GHz -8.45 dBm nd8 26.00 dB TL L 1.913509 GHz -9.76 dBm n 25,0048
T2 1 1,914868 GHz -7.77 dBm Q factor 1462.8 T2 1 1.914908 GHz -9.25 dBm Q factor 1368.5

J

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™Il 20.65 ABm o ™Il 21.00 dBm
¥ 1.8515830 GHz x 1.8513440 GHz
= T ndB 26.00 dB| « il ndB 26.00 d8)
0 / Bu 1.818000000 MHz 104 | Bu 1738000000 MHZ
T 1 Q factor 1018.4 Q factor 1065.1
| i 5
od f e 0 7 5
¥ ¥ ] Y
od ) i -10d f v
/ \ / \
20 d - - 20 d T
|/ \.J' Y
30 — = a0 i e,
/ ~ A A
40 df -40d T ~
/ v, -
et ey o Ml W R LT, Wy
60 d -60 db
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1,855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LB51583 GHz 20,65 dBm ndB down 1,616 MHz ML 1 1.851344 GHz 21.09 dém ndB down 1738 MHz
TL 1 1.850285 GHz -5.66 dBm nds 26.00 d8 T1 1 1.850345 GHz -3.99 dBm nds 26.00 da
T2 1 1852103 GHz -4.79 dBm Q factor 1016.4 T2 1 1.852083 GHz -5.19 dBm Q factor 1085.1
L ) L )i L

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 20.72 dBm ™Il 20,65 dBm
1.8759640 GHz 1.8758440 GHz
20 20
\ ndB 26.00 dB 0 ndB 26.00 dB
04 f‘ \ Bu 1.838000000 MHz 104 / | Bu 1.718000000 MHZ|
T 1 q factor 1020.6 ! \ Q factor 1091.7
od s 1_ od
J T ¥ ,[:
-0 d - -10 di -
\ ! |
\ / v
20 df s 20 df
/ el
) - z 30 y <
40 d LR Wi = -40d —~ <
| ] Y PN ST A T e
50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LE75964 GHz 20.72 dBém ndB down 1,838 MHz ML 1.575844 GHz 20,65 dBm ndB down 1718 MHz
T1 1 1.875285 GHz -5.01 dBm nds 26.00 d8 T1 1 1.875285 GHz -5.45 dBm nds 26.00 da
T2 1 1877123 GHz -5.35 dBm Q factor 1020.6 T2 1 1.577003 GHz -4.82 dBm Q factor 1091.7
L I ) - ( It ] I

Highest Channel /

10MHz / QPSK

10MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mMil 20.95 dBm) Ml 21.60 dbm|
1.9134770 GHZ] Y 19136960 GHz
X
20 ndg 26.00 dB| 2 ndg 7, 26.00 dB|
04 B 1818000000 MHz 04 By \ 1.578000000 MHz,
Q factof 1052 4] Q fac I\ 1212.4
!
LE T % 0 1 1
. f ! " bt
-0 -10
J \ Pl \
20 d o - 20 d ‘, \
- \\’ o
-30 -30
X = N
{ A
40 d - -40d rav
- v AP A / [V v,
el [ e ) [t N S Ve L T VAT
50 d . 0 Y VAl WAY
60 d -60 di
CF 1,91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1913477 GHz 20,95 dBm nd8 down 1,518 MHz ML 1013695 GHz 21,60 dBm nd8 down 1,578 WHz
T 1 1912857 GHz -5.46 dBm nd8 26.00 dB TL L 1512897 GHz -5.25 dBm n 26,00 d8
T2 1 1914675 GHz -4.72 dBm Q factor 1052.4 T2 1 1.914476 GHz -4.88 dBm Q factor 1212.4
—

J

J

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25
Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11.60 db & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
o ™Il 22.00 dBm ™Il 21.19 aBm
X 1.8512060 GHz 1.8516260 GHz
= BB ndB 26.00 dB| « [l ndB 26.00 dB|
04 / ] Bu 1.888000000 MHz 104 | Bu 1.588000000 MHZ
T 1 Q factor 980.5 i Q factor 1165.7
|
od ! i |
R A
-t0d I -10d - |
\ J
[ rl
S \ o~
[V il / W
a0 30 7 T
/ \ h 1
40 g 7 4 — -
A ~ Fhky Y S
T Uorrnion | Ry ) P e T LV Y D) S | Al an e
500 -50
60 d -60 db
CF 1.8575 GHz 1001 pts Span 30.0 MHz CF 1.8575 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LBEL206 GHz 22.09 dém ndB down 1,888 MHz ML 1 1.851628 GHz 21,19 dém ndB down 1,588 MHz
TL 1 1.B50517 GHz -4.82 dém ndé 26.00 dB TL 1 1.850577 GHz -4.49 dBm ndé 26.00 d8
T2 1 1852405 GHz -3.47 dBm Q factor 980.5 T2 1 1.852165 GHz -4.50 dBm Q factor 1165.7
L ) - ( )i ) -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11.60 db & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™ ™Il 22.17 dBm ™Il 215+ dBm
1.8737060 GHz X 1.8737360 GHz
20 20
| ndB 26.00 dB | ndB 26.00 dB
04 Bu 1.858000000 MHz 104 | Bu 1.888000000 MHZ|
j Q factor 1008.4) ] Q factor 992.4)
od od §
-0 d L -10 di :
\ i
\ {
20 d - 20 d -
\ I N
y [
a0 - - 30 v
/
4nd - ~
X ey | — e -
/:.u ke i o T T R N ey o i e A s e
60 d -60 db
CF 1.88 GHz 1001 pts Span 30.0 MHz J CF 1.88 GHz 1001 pts Span 30.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LE73T08 GHz 22.17 dém ndB down 1,856 MHz ML 1.673738 GHz 21,54 dBm ndB down 1588 MHz
TL 1 1.873017 GHz -4.26 dBm ndé 26.00 dB TL 1 1.872897 GHz -4.49 dBm ndé 26.00 d8
T2 1 1574875 GHz -3.20 dBm Q factor 1006.4 T2 1 1.874785 GHz -4.21 dBm Q factor 932.4
( Il ) - ( It ] I

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
IO 22.29 dBm) MiL1] WL 71.04 dbm|
X 19132240 GHZ| 19134340 GHz
20 ndg [ \ 26.00 dB| 2 ndg 26.00 dB|
04 By / | 1858000000 MHz 04 By | 1708000000 MHz,
Q factor !w | 1029.6 Q factor | 1120.1
L |
od L 0 1 -
¥ ¥
-0 d -10 di T
| B AR
20 d r ; 20 di
"~ [ —
n’ - b f \’\
-30 E -30 -
N ! p \
/ i y
40 df - = ™ 40 d
P P V) S / , Fal A -
e i deha s (P WSON S/ TN A e AR e VL O [ s
50 df -50
-6 df -60 di
CF 1,9075 GHz 1001 pts Span 40,0 MHz CF 1.9075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,913224 GHz 22,29 dBm nd8 down 1,858 MHz ML 1.013434 GHz 21,94 dBm nd8 down 1,708 WHz
T 1 1912565 GHz -3.76 dBm nd8 26.00 dB TL L 1512595 GHz -3.71 dBm n 26,00 d8
T2 1 1914423 GHz -4.82 dBm Q factor 1029.6 T2 1 1.914303 GHz -4.15 dBm Q factor 1120.1
—

L U J L JU J

TEL : 886-3-327-3456 Page Number 1 A25-9 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
e ™Il 21.96 aBm| ., ™Il 20,49 dBm]
if 1.8522080 GHz 1.8515280 GHz
= 1 ndB 26.00 dB| « ndB 26.00 dB)|
04 | Bu 1.878000000 MHZ 104 Bu 1.678000000 MHZ]
i | Q factor 986.2| Q factor 1103.2]
od e od
[ Y
BUE! . T -10d
! \ \
20 d - | 20 df “
M b, \
30 f . -30
ru i
/ I
-40 dBm—; 3 . -40 d
pafttor [ A Ly RN STy N vl Lot Rl L WO LTS v
60 d -60 db
CF 1.86 GHz 1001 pts Span 40.0 MHZ CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1552208 GHz 21,56 dém ndB down 1,676 MHz ML 1 1.851528 GHz 20,49 dém ndB down 1678 MHz
T1 1 1851009 GHz -2.95 dBm nds 26.00 d8 T1 1 1.850969 GHzZ -6.99 dBm nds 26.00 da
T2 1 1852887 GHz -5.11 dBm Q factor 986.2 T2 1 1.852647 GHz -6.52 dBm Q factor 1103.2
L ) - L )i ) L

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 22.00 aBm| I ™Il 21.15 dBm]
1.8718880 GHz 1.8716480 GHz
20 20
\ ndB 26.00 dB| I ndB 26.00 dB|
04 Bu 1.878000000 MHZ 104 | Bu 1.638000000 MHe|
| Q factor 996.7] J I Q factor 1142.4
i I
od 0 T
d
BUE! L
\
\
20 d }
T
a0 - |
o N N\
-40d
N W - - .

AT / “ / A 1 ! \ i
A N et Ty A P Ao ) N LR R N
-60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML 1 1571883 GHz 22.00 dém ndB down 1,676 MHz ML 1.571648 GHz 21.15 dém ndB down 1638 MHz

T1 1 1.870969 GHz -4.06 dBm nds 26.00 d8 TL 1 1.871009 GHz -3.08 dém ndé 26.00 d8

T2 1 18720847 GHz -5.72 dBm Q factor 996.7 T2 1 1.672647 GHz -5.78 dBm Q factor 1142.4

L I ) - ( It ] I

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
™I Mo 22.21 dBm| Ml 71.67 dbm|
1.9127520 GHZ| X 19127920 GHz
20 ndg 26.00 dB| 2 ndg )\ 26.00 dBj
04 By 1.758000000 MHe| 04 By 1718000000 MHz|
Q factor 1087.9) Q factor 1113.2|
o 0 d )'l _t
10 d / 10 di y -
/ / |
20 d 4 20 di -
W P ",
/ ] \
a0 7 30 s T
N \
40 d ,, - -40d =
Pofn fr it ok (V] VL A A P \ o e L
il S e eV | b | Vg oo e\ e | LS A | by
60 d -60 di
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1912752 GHz 22,21 dBm nd8 down 1,758 MHz ML 1912792 GHz 21,67 dBm nd8 down 1,718 WHz
T 1 1,912233 GHz -1.16 dBm nd8 26.00 dB TL L 1512153 GHz -4.68 dBm n 26,00 d8
T2 1 1913991 GHz -2.83 dBm Q factor 1087.9 T2 1 1.913871 GHz -4.88 dBm Q factor 1113.2
——

J
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.10 0.93 1.16 0.98 1.21 1.02 1.46 1.36 1.44 1.29 152 1.32
Middle CH 1.09 0.94 1.22 1.01 1.17 1.02 1.48 1.26 141 1.32 1.48 1.36
Highest CH 1.09 0.95 1.15 1.00 1.20 1.05 1.46 1.28 1.47 1.26 1.44 1.32
TEL : 886-3-327-3456 Page Number : A25-11 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.60 dBm| ™Il 11.69 dBm)|
0 1.85063290 GHz - 1.85041750 GHz
Occ B 1.099300699 MHz i Occ B 925.874125874 kHz|
d P d
0 s — Vo = 10 v AT \L
od | . od -
\ .
04 10 d { -
/ /
20 d 2 20 d pard
/ ~ LS s
_y A Ay i, e
~f a ; g, o
T el T
by
-40 d v
50 df -50 di
60 d -60 db
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1 B506329 GHz 13.60 dBm ML 1.8504175 GHz 11.69 dém
TL 1 1.B5015734 GHz 5.59 dBm Oce Bw 1.099300699 MHz TL 1 1.85015734 GHz 5.26 dBm Oce Bw 925.874125874 kHz
T2 1 1 B5125664 GHz 2.57 dbm T2 1 185108322 GHz -1.85 dBm
L J L J [
Date: 18.JUL 17 Date: 21.7
ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.71 dBm| ™Il 1241 aBm)|
0 1.88045590 GHz - 1.88015380 GHz
Oce Brem1 1.088111888 MHZ ML Occ Bw 937.062937063 kHz|
d A T d b
W P R A = = e 7 v
0 di 0di
/ /1‘
10 df -10d
\ Vi .,
204 | :
- T N e A M MaL A
3t
4 7 Ly
e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L BE04559 GHz 12.71 dBm ML 1.8801538 GHz 12.41 dBm
T1 1 187945455 GHz 4.92 dBm oce Bw 1.088111888 MHz T1 1 1.87944615 GHz 3.24 dBm oce Bw 937.062937063 kHz
T2 1 1 BED54266 GHz 5,50 dBém T2 1 186038322 GHz -0.23 dBm
L i ) L ) L

Date: 18.JUL

Date:

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Date:

ectrum - pectrum
Ref Level 30.00 GBm  Offsel 1160 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,50 o & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.56 dBm| mili] 12.62 dBm)|
20 1.91426080 GHz - 1.91400070 GHz
M Oce B 1.085314685 MHZ, ] Oce B 048,251748252 kHz|
X 7| A
Lo . O e di h /
10d Yad o 77 7 1 Vv UL
od | od L
/ \ /| .
BUE ~ -10 di
S
-20d -20 di
NI I
: WY AV ATAR
-6 / a1 -
",
-,
-40 -40 df -
50 df -50 di
60 d -60 db
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 15142608 GHz 12.56 dém ML 1.5140007 GHz 12.62 dém
T1 1 191375455 GHz 6.39 dBm oce Bw 1.085314685 MHz T1 1 1.91375455 GHz 3.14 dBm oce Bw 948.251748252 kHz
T2 1 151483986 GHz 5.24 dBm T2 1 1.5147028 GHz -3.32 dBm
—

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.66 dBm| ™Il 17.22 dBm|
20 1 1.85105040 GHz - 1 1.85070280 GHz
N _M/Yﬁw_\‘ Oce B 1.162837163 MHz I Oce B 977.022977023 kHz
10 df 7 10 d \
g Ff od \
i |
os ] oa ‘ |
\ J
/ \ ) ~ [
) ot =0 ~
¥ / ]
o 30 -
e -~
. =
= 40 -
(R . S
50 df -50 di -]
60 d -60 db
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker arker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L B510504 GHz 17.66 dém ML 1 1.8507028 GHz 17.22 dém
TL 1 1.B5027722 GHz 8.28 dBém Oce Bw 1.162837163 MHz TL 1 1.8502952 GHz 7.77 dBm Oce Bw 977.022977023 kHz
T2 1 1 BSL44008 GHz .30 dém T2 1 1.85127223 GHz .38 dbm

] ) [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.87 dBm| ™l 15.00 dBm)
0 187955640 GHz - s 187960440 GHz
— Occ B 1.222777223 MHz ¥ 1.006993007 MHZ
e, PSS
10 d . 10 df 1=
Iy A by J i
Y / L\\
BUE! T -10d S 5
;- —\
o0 d “ ,,ﬂ L= - 0 o o _
A T \
=0 - = -30 ,‘"" — g o
. —_ / .
40 df RS N e T
e S
50 d = -50 =
60 d -60 db
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L B795564 GHz 16.87 dBm ML 1.5756044 GHz 15.88 dBm
TL 1 1 BTE75924 GHz 7.18 dam Occ 8w 1.222777223 MHz TL L 1.87876523 GHz 7.15 dam Occ 8w 1.006992007 MHz
T2 1 1 67998202 GHz 5,58 dém T2 1 1.87977223 GHz 5.61 dém
L I ) - L I ] b
ectrum -
Ref Level 30.00 GBm  Offsel 1160 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.90 dm| mili] 16.14 dBm|
20 1.91368580 GHz - 1.91363790 GHz
1.150840151 MHz Occ B 995.004995005 kHz
.
10 df 10 d 3 =
[ [\ !
i |
od 0 T
\
BUE! f -10d
/ |
o / \ s
21 - = a1
P L~ v Ay ; .
a0 7 - 30 —
o e ~N o
-40 -40 d 7
A AV
o "
ST =5t
&nd 60 d
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 10136853 GHz 16.90 dBm ML L 1.9136379 GHz 16.14 dBm
TL 1 1.91355994 GHz 8.41 dbm Occ Bw 1.150848151 MHz TL L 1.51354198 GHz 6.67 dBm Occ Bw 995.004585005 kHz
T2 1 1.91471079 GHz 6.98 dom T2 1 191453506 GHz 6.98 dom
—
L U J L JU J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.43 dBm| ™Il 17.10 dBm)
20 1.85118100 GHz - 1 1.85094200 GHz
- Oce B 1.208701200 MHz A Oce B 1.018981019 MHZ|
{ . oy
10 d ) Y 10 -
f \ B :
od 1 0 i 5
|
o { o ; \
I Itk \
20 d — 20 di = ¥
) ) 30 4 \
N N A
[V \,
#0480 40 gagrt )
- N A
504 . s .
S0 TR AT P & = =
60 d -60 db
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LBEL1E1 GHz 18.43 dBm ML 1 1.850042 GHz 17.10 dBm
TL 1 1.B502023 GHz 5.87 dBm Oce Bw 1.208791209 MHz T1 1 1.8502123 GHz 6.07 dBm oce Bw 1.018981019 MHZ
T2 1 LBSL4111 GHz 8.60 dbm T2 1 1.8512313 GHz 2.97 dbm

L )i

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 18.09 dBm| ™l 17.09 dBm|
0 1.87864100 GHz - 1.87804200 GHz
Occ B 1.168B31169 MHz 1.018981019 MHZ
10d 104d
od od
P 4
BUE! ; m -10d
~\ \
20 d 20 di
/ /A v
. ~
) 30 = o
~ 7 Y Zn
-4t -40 dany =y
. A !
50 df S 50 di — =
S T, v Sl e ey
-60 df -60 o
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE78641 GHz 18.09 dBm ML 1.576042 GHz 17.03 dém
TL 1 LET77123 GHz 9.73 dém Occ 8w 1.168831169 MHz TL L 1.8777123 GHz 5.92 dam Occ 8w 1.018981019 MHz
T2 1 1 B788311 GHz 8.52 dBm T2 1 1.8767313 GHz 3.17 dBm
L I ) - L I ] b
ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.76 dBm| mili] 16.65 dBm|
20 1.91430800 GHz - " 1.91401800 GHz
oce Byy-, 1.198B01199 MHz oce By 1.048951049 MHZ|
= ety
10d - 10d —
7 1
J / ¥
od od + :
i i \
-od -10d
20d 20 di i
20 —fy 20 7
o
) 30
P Y,
40 df - -40 o -
J -
R L~y
n o VY
S gt R VA
-60 d 60 d
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1.914308 GHz 17.76 dBm ML 1.914018 GHz 16.65 dBm
TL 1 1.5136239 GHz 8.45 dBm Occ Bw 1.198801189 MHz TL L 1.5136189 GHz 5.93 dbm Occ Bw 1.045951049 MHz
T2 1 19148277 GHz 6.56 dBm T2 1 1.9146678 GHz 2.43 dBm
—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
o ™Il 20.59 dBm R ™Il 21.92 aBm
20 1.8516230 GHz - . 1.8510640 GHz
iy Oce B 1.458541450 MHz 7. Oce B 1.358641359 MHZ|
10d F 10 ds T)' 1‘,'
| | f )
od : od 1 \
| \
104 1 | 04 J ]
/ b / |
20 d 20 di +
\ A +
) ; 30 -
I " / \
v Y /
-40 -40 df
e e ~_ - i
_;,r_,{\"\_” i, AV Ve Oy IEPN PR :b\u/‘}{‘-'\ - e A RVl v
60 d -60 db
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1,855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LB51623 GHz 20,59 dém ML 1 1.851064 GHz 21.32 dém
TL 1 1.BE04845 GHz 9.99 dém Oce Bw 1.458541459 MHz TL 1 1.8504845 GHz 8.14 dém Oce Bw 1.358641359 MHZ
T2 1 1 B519431 GHz 11.14 dBm T2 1 1.8518432 GHz 8.81 dbm

L )i

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L )

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" ™l 21.23 dBm : ™l 20,66 dBm
0 X 1.8765230 GHz - Y 1.8762040 GHz
AT \\ Occ B 1.478521479 MHz R 258741259 MHz
10 df ,’ 3 10 d f 1z
[ . L
od 0
] \ IR
BUE! -10d —
; \ / ~
20 df s 20 df
7 T
-/ o \
) - - 30 -
i Y /
-40d -40 d - \
T —~ — .
NN T R o Iy e it T B R A A Vi L eV T e
b P Y ” ~ \ -
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE76523 GHz 21.23 dém ML 1.676204 GHz 20,66 dBm
T1 1 1.8754845 GHz 10.01 dBm oce Bw 1.478521479 MHz T1 1 1.8755245 GHz 8.64 dBm oce Bw 1.258741259 MHZ
T2 1 1576963 GHz 10.07 dBm T2 1 1.8767832 GHz 7.70 dém

L I

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] ) 20.43 dBm) Mil]
20 1.9140760 GHz| 20 ! 1.
Occ B \L 1.458541459 MHz| Oce Bw 1.278721279 MHz
10 di 10 d
11
od { t 0
/ |
~10d l 10
20 df 4 20 df
/ N
a0 zal 30 =
/
40 d e -40d t
~ ~ S g Y AV o - N ~4 -
s AR et AWl o A A ] A P - -
50 8 R \J n v S B oA v
&nd -60 di
CF 1,91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1914076 GHz 20,43 dBm ML 1.013437 GHz 19.72 dam
T 1 1913037 GHz 7.90 dBm Oce Bw 1458541459 MHz TL L 1.513037 GHz 9.04 dBm Oce Bw 1.278721279 MHz
T2 1 19144955 GHz 8.26 dam T2 1 10143157 GHz 8.16 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™ ™Il X ™Il 2246 dBm
0 b4 1.8512060 GHz ” b 1.8513860 GHz
] Oce B 1.438561430 MHz J 3 Oce B 1.288711289 MHZ|
10d } 10d
0 di 0
-t0d - -10d
20 df FI . 20 df
o )
) f 30
S r
Py W — 24 — —~
- v e A ) LWt A A oo P A AR | LV PR P
60 d -60 db
CF 1.8575 GHz 1001 pts Span 30.0 MHz CF 1.8575 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LB5L206 GHz 22.31 dém ML 1 1.851388 GHz 22,46 dBém
T1 1 1.8507567 GHzZ 11.74 dBm oce Bw 1.438561439 MHz T1 1 1.8507567 GHz 11.13 dBm oce Bw 1.288711289 MHZ
T2 1 1 B521953 GHz 11.00 dBm T2 1 1.8520455 GHz .43 dbm

)i

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 1160 db @ RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 ™l 21.79 dBm " ™l 21.50 dBm
0 x 1.8744260 GHZ - ¥ 1.8737960 GHz
.ﬂ{ = Occ B 1.408591409 MHz f 1.318681319 MHZ
10d ! \l 104d } ;
|
od |l ! od |
o L 0w TR
' At
/
20 d L v 20 di |
] \, ~ i
30 L e 30 L J‘W
A \ f [
0 o \ / |
o a N I / | R
L s LN S (W VAV SNV ROV SN R S LA v A TN LT LY
60 d -60 db
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE74428 GHz 21,79 dém ML 1.973796 GHz 21,50 dém
TL 1 1B732867 GHz 11.46 dBm Occ 8w 1.408531409 MHz TL L 1.8732268 GHz 9.05 dBm Occ 8w 1.3186B1319 MHz
T2 1 18746953 GHz 12.76 dBm T2 1 1.8745455 GHz 7.80 dBm
L I ) - L I ] b
3 . 1:26:
ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
milil 21.88 dBm mili] 21.52 dBm
)3 1.9132B40 GHz 1.9137340 GHz
e Oce B J‘f \'l 1468531460 MHz & Oce B \f“ 1.258741259 MHZ|
10 d i 10 d -
[ |
od 1 od t
-0 d ! -10 di .
[ \
20 d - 20 di !
J .
) - 30 ‘\
0
-40 d
7 o T v Py
- n E . W /
o S ROV P Y ?Uf A N “..
-60 d 60 d
CF 1.9075 GHz 1001 pts Span 90.0 MHz CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1013284 GHz 21,88 dam ML 1.913734 GHz 21,52 dam
TL 1 19128047 GHz 10.69 dBm Oce Bw 1.458531469 MHz TL L 1.5128047 GHz 9.96 dBm Oce Bw 1.256741259 MHz
T2 1 19142732 GHz 9.74 dBm T2 1 1.9140634 GHz 9.51 dBm
—

I
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 25

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™ ™Il 21.95 dBm ™Il 2141 dBm
20 1.8515680 GHZ - 1.8518480 GHz
Oce B 1.518481518 MHz Oce B 1.318681319 MHZ|
10 d 10 d
0 di 0
-od -10d
20 df r 20 df
J
-~ Jr lr, .
) m 30 7 ;
d / |
N T N -40 dBm—73 L R
W el T i A lion A AN Y NN \b.,ur:vm MM Lo s’ AN AN Ly
60 d -60 db
CF 1.86 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1B51568 GHz 21,55 dém ML 1 1.851848 GHz 21.41 dém
TL 1 1.8511289 GHz 11.18 dém Oce Bw 1.518481518 MHz TL 1 1.8511688 GHz 9.82 dém oce Bw 1.318681319 MHZ
T2 1 1.B526474 GHz 10.32 dBm T2 1 1.8524875 GHz 10.85 dBm

L )i

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 ™11 21.70 dBm)| M ™11 22.25 dBm)|
0 It 1.8723280 GHz - 1.8718080 GHz
3‘ J%- Oce Bw 1.478521479 MHz i 1.358641359 MHz
. LA
10d i | 104d ’ -l
od ‘ 0d i 5‘
. | . I
-0 T -10 1
f 1 /
20 d 20 d
S 7
30 -30
Jnl . [ \
40 dBm— 7 + -40 dam— = S
" ~STN VL ™~ A S A A o N ~,
el i UM A A ol Y Tt L W Dy FiateY, NPT Ry
60 df -60 de
CF 1.8 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1.672328 GHz 21.70 dém ML 1571808 GHz 22.25 dém
T fy LB711688 GHz 10.07 dam oce Bw 1.478521479 MHz TL L 18711688 GHz 10.75 dam oce Bw 1358541359 MHZ
T2 1 1 B726474 GHz 10.59 dBm T2 1 18725275 GHz 7.69 dBm
L I ) - L I ] b
3 16 . 1
ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 22.01 dBm mili] 21.92 dBm
20 1.9127120 GHz - 1.9130320 GHz
Occ Bw 1.438561439 MHz| Occ Bw 1.31B681319 MHz
10 df 10 d
od od
BUE! -10d
20 d 20 d -
N \
30 [ A 30 L
- [l ) \
) )
g ppns s [N i : Mo
T AL W, LY Lnnind AN | N P\ TV B L LV Win e
&nd 60 d
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1912712 GHz 22,01 dBm ML 1013032 GHz 21,92 dBm
TL 1 1.9123926 GHz 12.09 dBm Oce Bw 1.438561439 MHz TL L 1.5123526 GHz 6.68 dBm Oce Bw 1.318861319 MHz
T2 1 19138312 GHz 10.36 dam T2 1 10135713 GHz 7.68 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
20 dhine _BPURIOUS LINE_ABS PABS 20 ghine —§PURIOLS_LINE_ABS PASS
10 dBm JA\ 10 dBm r.‘\
0 dB T \ 0 dem \
-10 dBm \H -10 dBm j |
SPURIOUS_LINE_ABS ‘ R ‘
20 dem l H \
-30 dBm: T j .r i \ ¢
-40 dem ml | i | . J
P m.wamw«LwM ” JJ ) i,
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84854 GHz -31.08 d&m -18.08 dé 1.013 GHz 1.015 GHz 100.000 kHz 1.01473 GHz 13.76 dBm -16.24 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -26.50 dBm -13.50 d 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -26.45 dBm -13.45 dB
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 13.64 dBm -16.36 dB 1.016 CHz 1,026 GHz 1.000 MH2 101620 GHz 58,58 dam -16.58 dB
T
)i il 7
Dater 1 JUL. 2020 17:0B:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [01 avgpur
Limit §heck PAES | SPURIGIECHNEKABS PAES
1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm
0de \
-10 dBm:
SPURIOUS_LINE_ABS f L
-20 dBm ] ‘
-30 dém M j
40 dam Mf"“ o ~40 dBm—|
— N r I Pl —
s -50 dBm § E
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
1,640 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -27.65 dBm -14.65 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91381 GHz 5.30 dBm -24.70 db
1.849 GHz 1.850 GHz 20.000 kHz 1.95000 GHz -34.20 dém -21.20 de 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -324.00 dBm -21.00 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,35082 GHz £.10 dBm -24.90 dB 1.016 GHz 1.925 GHz 1,000 MHz 1.01604 GHz -27.94 dbm -14.94 dB
!
i ' il e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
B 3 3 Line _$PURIOUS_LINE_ABS PAS!
20 ghine —$PURIOUS_LINE_ABS 20 dkine s
10 dBm {r*- 10 dBm {"\
0dB (‘ \I 0 dem J \
-10 d8m | -10 dBm b
SPURIOUS_LINE_ABS ‘
-20 dem 1 20 dB 1
-30 dBm "{ -30 dprif \
-40 dem i 1 K (o o |
Ll byl W
o L N A,
=Sedey E Bm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84878 GHz -28.03 dém -15.03 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91472 GHz 12.78 dBm -17.22 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.26 dBm -16.26 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -28.32 dBm -15.32 dB
1850 GHz 1.552 GHz 100.000 kHz 185025 GHz 12.51 d3m _L7.39.de 1.916 GHz 1.925 GHz 1,000 MHz 1.91657 GHz -32.83 dbm -19.83 de
T —_———

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
1 b 5 5 3 Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dém
o s m
-10 dBm: ! !
-20 dBm l mh
-30 dBm: Il“f L
-40 dem me‘ t\ -40 dBm “
R " | sdincirondad? /‘ M I Wiyl 1L
g -50 dBm ™Y
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

1,640 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -30.08 dém -17.08 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91411 GHz 3.79 dbm -26.21 db

1.849 GHz 1.850 GHz 20.000 kHz 1.95000 GHz -34.21 dém 2121 d8 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -34.37 dBm -21.37 dB

1.850 GHz 1.852 GHz 100.000 kHz 185028 GHz 4.22 dBm -25.78 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91632 GHz -33.25 dBm -20.25 dB

!
I il (| L

L2020 1

1:09:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Il

18.JUL.2020 17:

pectru || spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
B 3 3 Line _$PURIOUS_LINE_ABS PAS!
20 ghine —$PURIOUS_LINE_ABS 20 dkine s
10 den " 10 cm ["w
0dB ’{ \\ 0 dem J
-10 d8m -10 dBm l
SPURIOUS_LINE_ABS J 1 \
-20 dem J \1 -20 dBm— \
-30 dém i H ﬂ -30 dBm [ ‘L
40 dBm T, L) a0 o YT
e K " H J W M }] k !} [ o H \. . P s
SN 1 -50 fiem
'
-60 dBm | 50 dem \
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84856 GHz -35.99 d&m -22.99 d8 1.012 GHz 1.015 GHz 100.000 kHz 1.91460 GHz 14.33 dBm -15.67 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -34.71 dBm -21.71 dB 1.915 GHz 1.916 GHz 30.000 kHz 191502 GHz -36.68 dBm -23.68 dB
1850 GHz 1.553 GHz 100.000 kHz 185045 Gz 1421 d3m Lo 79 de 1.916 GHz 1.925 GHz 1,000 MHz 1.91625 GHz -35.95 dBm -22.95 db
T —_——

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPuwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dBm 10 dBm
A S e
o de } \ 0 dém [ I
-10 dém - -10 dem
SPURTOUS. NE 783 J 1 | \
-20 dBm J -20 dem ! \‘
-30 dBm ’J’ v -30 dBm i
-40 dBm #Jﬂw'mm M“‘ -40 HBm
J o . i
et [ e 50 dBm &
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -29.36 dBm -16.36 dB 1.512 GHz 1.515 GHz 100.000 kHz 1.91399 GHz 5.30 dBm -24.70 db

1.849 GHz 1.850 GHz 30,000 kHz 1.84997 GHz -36.36 dém -23.36 dB 1,915 GHz 1.916 GHz 30,000 kHz 191501 GHz -36.81 dBm -23.91 dB

1.850 GHz 1.853 GHz 100.000 kHz 1.85090 GHz 6.29 dBm -23.71 dB 1.016 GHz 1.925 GHz 1,000 MHz 1.91611 GHz -29.28 dBm -16.28 dB
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